CENTRAL LEATHER RESEARCH INSTITUTE
FOOTWEAR TESTING LABORATORY
SHOE DESIGN AND DEVELOPMENT CE

.ESCF i p.:.'rl i, .':.; : f_-{'fl
Received Date A ‘ (ﬂ oF

Pg. (1) of (1)
DT: 19.09.2007

TEST/0973/07-08

Mis. EURO SHOE COMPONENTS PVT LIMITED
478/30-A, CORAMANDEL ROAD

SIPCOT,RANIPET 632 403
Tele fax: 04172-247136 E mal  euroshoefieuroshoe.in
Dear Sir,

With reference to your letter dated 12" September 2007, we give below the test report
for one sample of TPR sole submitted for physical testing.

Sample ID TPR Sole, Art : ROGER, marked as “ES - 55 Matural”
Conditioning  Test Conducted at 20°C and 65% Rh

S PROPERTY RESULY CLRI TEST METHOD
No RECOMMENDATIONS
Soft Hard
1. | Density, glec 0.93 08-1 | 068-106 SATRA
| TM 134: 1998
2. | Hardness, IRHD 56 - 63 50 =70 T1-95 SATRA
T 206: 1909
3. | Abraslon resistance, mm® 173 Max. 350 | Max. 400 SATRA
Volume loss TM 174:1994
4. | Tensile strength, Nifmm’ 34 Min. 4.0 Min. 8.0 SATRA
Extension at break, % 340 Min. 300 Min. 250 T 1371995
5. | Tear strangth N/mm 17.0 Min. 8 Min. B SATRA
Th 218: 1989
6 | Flexing resistance at 20°C
Cul growth rate, mm/ ke
After 30.000 flexes 0.003 Max. 0.1 Max. 0.1 SATRA
After 50,000 flexes 0003 T B0 : 1992
After 75,000 flexes 0.006
After 100,000 flexes 0.010
After 120,000 flexes 0.018
| &fter 150,000 flexas Qa1

All the tested properties excep! tensile strength of this TPR sole sampie are found to be
good.

Yours fa;ai:
Aﬂ%ﬁ? nager

CLRI Quality Assurance Scheme
Note 1. This test report is not meant for publicity / Advi.
2. This test report is not meant to be produced before customs / Govl. Officials.
3. This institute shall be indemnified against any dispute arising cut of issue of this lest report,
4. Test conducted on the submitted sample and this institute is not responsible for sampiing.
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